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TEST REPORT DECLARATION

Applicant . Shanghai EFIX Geomatics Co., Ltd

Address :Building 1, 158 Shuanglian Road, Qingpu District, Shanghai
Manufacturer . Shanghai EFIX Geomatics Co., Ltd

Address :Building 1, 158 Shuanglian Road, Qingpu District, Shanghai
EUT Handheld GNSS Data Collector

Description

(A) Model No.

. FC2
NS
(B) rademark :
e = o [X

Measurement Standard Used:
FCC Rules and Regulations Part 15 Subpart C Section 15.247
RSS-247 Issue 2, RSS-Gen Issue 5, ANSI C63.10, CISPR 16-1-4

The device described above is tested by Shenzhen Alpha Product Testing Co., Ltd. to determine the maximum
emission levels emanating from the device. The maximum emission levels are compared to the FCC Part 15
Subpart C limits both conducted and radiated emissions. The test results are contained in this test report and
Shenzhen Alpha Product Testing Co., Ltd. is assumed of full responsibility for the accuracy and completeness
of these tests.

After the test, our opinion is that EUT compliance with the requirement of the above standards.

This report applies to above tested sample only. This report shall not be reproduced in parts without written
approval of Shenzhen Alpha Product Testing Co., Ltd.

Lucas Pan (7,,42,
Tested by (hame + signature).............. Project Engineer L\M

. Simple Guan
Approved by (hame + signature).......: Projgct Manager W

Date of iSSUE. ... vevereeieeeae i February 21, 2022
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below:

Test Item

Standards Paragraph Result

Conducted Emission

FCC Part 15: 15.207
RSS-GEN(8.8) P
ANSI C63.10

6dB Bandwidth

FCC PART 15:15.247(a)(2)
RSS-247(5.2 a) P
ANSI C63.10

Output Power

FCC Part 15: 15.247(b)(3)
RSS-247(5.4 d) P
ANSI C63.10

FCC Part 15: 15.209
FCC Part 15: 15.247(d)

Radiated Spurious Emission RSS-Gen(8.9), RSS-247(5.5) P
ANSI C63.10
: FCC Part 15: 15.247(d)
Conducted Spurious & Band RSS-Gen(8.9), RSS-247(5.5) p
g ANSI C63.10
FCC PART 15:15.247(e)
Power Spectral Density RSS-247(5.2 b) P
ANSI C63.10
: FCC Part 15: 15.247(d)
Radiated Band Edge RSS-GEN(6.13) p
ANSI C63.10
Frequency stability RSS-GEN(6.11) N/A
Antenna Requirement FCC Part 15: 15.203 P

RSS-GEN(6.8)

Note:

1. P is an abbreviation for Pass.
2. Fis an abbreviation for Fail.

3. N/A'is an abbreviation for Not Applicable.

4. The conclusion of this test report is judged by actual test data without
considering measurement uncertainty.
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

EUT Name : Handheld GNSS Data Collector

Trademark : E F I v

Model No. . FC2

DIFF. D

Power supply . DC 3.8V from battery, DC 5V from adapter

2.4G WIFI

Operation frequency . 2412MHz-2462MHz for IEEE 802.11 b, g. n/HT20

2422MHz~2452MHz for IEEE802.11n/HT40

Channel No. © 802.11b/802.11g /802.11n(HT20): 11CH
802.11(HT40): 7CH

Modulation type : IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
|EEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
|EEE 802.11n :OFDM(64QAM, 16QAM, QPSK, BPSK)

Antenna Type . Internal antenna, Maximum Gain is 1.8dBi
Antenna information is provided by applicant.

Software version - Android 8.1.0
Hardware version - V11
Intend use environment . Residential, commercial and light industrial environment

Note o
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2.2.Accessories of Device (EUT)

Accessoriesl
Manufacturer
Model

Ratings

AC Adapter

EDAC POWER Electronics Co., Ltd
EA1012AVRU-050

Input: 100-240Vac~50/60Hz 1.0A
Output: 5.0V=2.4A

2.3.Tested Supporting System Details

No. | Description | Manufacturer Model Serial Number Certification or
SDOC

2.4.Block Diagram of connection between EUT and simulators

Supporting EUT
System




Page 9 of 68

Report No.: A2111300-C01-R04

2.5.Test Mode Description

Duty cycle :100%Keeping TX

data rate (Mbps)(see Frequenc

Mode Nc()te) ps)( Channel (I\?lHZ) y
1 Low :CH1 2412
IEEE 802.11b 1 Middle: CH6 2437
1 High: CH11 2462
6 Low :CH1 2412
IEEE 802.11g 6 Middle: CH6 2437
6 High: CH11 2462
6.5 Low :CH1 2412
IEEE 802.11 n/HT20 6.5 Middle: CH6 2437
6.5 High: CH11 2462
13 Low :CH3 2422
IEEE 802.11 n/HT40 13 Middle: CH6 2437
13 High: CH9 2452

Note: According exploratory test, EUT will have maximum output power in those data rate. so
those data rate were used for all test.

Channel list:
For IEEE 802.11b, g, n/HT20
Channel | Frequency (MHz) | Channel | Frequency (MHz) | Channel | Frequency (MHZz)
CH1 2412 CH5 2432 CH9 2452
CH2 2417 CH6 2437 CH10 2457
CH3 2422 CH7 2442 CH11 2462
CH4 2427 CH8 2447
For IEEE 802.11 n/HT40
Channel | Frequency (MHz) | Channel | Frequency (MHz) | Channel | Frequency (MHz)
CH1 2422 CH5 2442
CH2 2427 CH6 2447
CH3 2432 CH7 2452
CH4 2437
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2.6.Test Conditions

Items

Required

Actual

Temperature range:

15-35C

24°C

Humidity range:

25-75%

56%

Pressure range:

86-106kPa

98kPa

2.7.Test Facility

Shenzhen Alpha Product Testing Co., Ltd

Building i, No.2, Lixin Road, Fuyong Street, Bao’an District, 518103,
Shenzhen, Guangdong, China

June 21, 2018 File on Federal Communication Commission
Registration Number: 293961
Designation Number: CN1236

July 15, 2019 Certificated by IC
Registration Number: 12135A

2.8.Measurement Uncertainty

(95% confidence levels, k=2)

Item Uncertainty

Uncertainty for Power point Conducted Emissions Test 2.74dB

Uncertainty for Radiation Emission test in 3m chamber 2.13 dB(Polarize: V)

(below 30MH?z) 2.57dB(Polarize: H)

Uncertainty for Radiation Emission test in 3m chamber 3.77dB(Polarize: V)

(30MHz to 1GHz) 3.80dB(Polarize: H)

Uncertainty for Radiation Emission test in 3m chamber 4.13dB(Polarize: H)

(1GHz to 25GHz) 4.16dB(Polarize: V)
Uncertainty for radio frequency 5.4%10-8
Uncertainty for conducted RF Power 0.37dB
Uncertainty for temperature 0.2°C
Uncertainty for humidity 1%

Uncertainty for DC and low frequency voltages 0.06%
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2.9.Test Equipment List

Equipment Manufacture Model No. Serial No. Last cal. Cal Interval
*A* 1
9766 anechoic CHENYU 9*6*6 N/A 2020.09.02 3Year
chamber
Spectrum analyzer| ROHDE&SCHWARZ | FSV40-N 102137 2021.08.25 1Year
Spectrum analyzer Agilent N9020A MY499100060 2021.08.25 1Year
Receiver ROHDE&SCHWARZ ESR 1316'302“?’&/23'10208 2021.08.25 1Year
Receiver R&S ESCI 101165 2021.08.25 1Year
Bilog Antenna Schwarzbeck VULB 9168| VULB9168-438 2020.04.12 2Year
Horn Antenna | SCHWARZBECK BBH'S 9120| BRiA 9120 D(1201) | 2020.04.12 2Vear
Active Loop FMZB
Antenna SCHWARZBECK 15198 00059 2021.08.30 2Year
RF Cable Resenberger Cable 1 RE1 2021.08.25 1Year
RF Cable Resenberger Cable 2 RE2 2021.08.25 1Year
RF Cable Resenberger Cable 3 CEl 2021.08.25 1Year
Pre-amplifier HP HP8347A 2834A00455 2021.08.25 1Year
Pre-amplifier Agilent 8449B 3008A02664 2021.08.25 1Year
L.L.S.N.#1 Schwarzbeck NSLK8126 8126-466 2021.08.25 1Year
L.I.S.N.#2 ROHDE&SCHWARZ | ENV216 101043 2021.08.25 1 Year
Horn Antenna SCHWARZBECK BBHA9170 00946 2021.08.30 2 Year
Preamplifier SKET LNP'3‘361840 SK2018101801 2021.08.25 1 Year
Power Meter Agilent E9300A MY41496628 2021.08.25 1 Year
Power Sensor DARE RPR3006W | 15100041SNO91 2021.08.25 1 Year
Temp. & Humid. . WHTH-1000
Chamber Weihuang -40-880 100631 2021.04.21 1 Year
Switching Mode JUNKE JK12010S 20140927-6 2021.08.25 1 Year
Power Supply
Adjustable MWRFtest N/A N/A N/A N/A
attenuator
10dB Attenuator Mini-Circuits DC-6G N/A N/A N/A
Software Information
Test Item Software Name Manufacturer \ersion
RE EZ-EMC farad Alpha-3A1
CE EZ-EMC farad Alpha-3A1
RF-CE MTS 8310 MWRFtest 2.0.0.0
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3. SPURIOUS EMISSION

3.1.Test Limits

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.209, all the other emissions shall be at least 20dB below the

fundamental emissions, or comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-515
10.495 - 0.503 16.69475 - 16.69525 608 - 614 5.35 - 5.46
2.1735 - 2.190% 16.80425 - 16.80475 960 - 1240 7.25-7.75
4125-4128 25.5- 2567 1300 - 1427 8.025-85
4.17725 - 417775 37.5-3825 1435 1626.5 9.0-9.2
420725 - 420775 73-74.6 1645.5 - 16465 9.3-9.5
6.215-6.218 748752 1660 - 1710 10.6-127
6.26775 - 6.26825 108 - 121.94 17188 - 1722.2 1325-134
631175 - 6.31225 123 - 138 2200 - 2300 14.47- 145
8291 - 8294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
837625 - 838675 156.7 - 156.9 2690 - 2900 22.01-23.12
841425 - 841475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 - 173.2 3332- 3339 312-318
12.51975 - 1252025 240 - 285 33458 - 3358 36.43 - 36.5
1257675 - 1257725 322-3354 3600 - 4400 )

RSS-GEN Restricted frequency band

Table 7 — Restricted frequency bandsNote 1

MHz

0.090 - 0.110

0.495 - 0.505

2.1735 - 2.1905

3.020 - 3.026

4.125-4.128

417725 - 4.17775

4.20725 - 4.20775

5.677 -5.683

6.215-6.218

MHz

149.9 - 150.05

156.52475 - 156.52525

156.7 - 156.9

162.0125 - 167.17

167.72 - 173.2

240 — 285

322 -335.4

399.9 - 410

608 - 614

GHz

9.0-9.2

9.3-95

10.6 - 12.7

13.25-13.4

14.47-14.5

15.35-16.2

17.7-21.4

22.01-23.12

23.6-24.0
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6.26775 - 6.26825 960 - 1427 31.2-31.8
6.31175 - 6.31225 1435 - 1626.5 36.43 - 36.5
8.291 - 8.294 1645.5 - 1646.5 Above 38.6
8.362 - 8.366 1660 - 1710
8.37625 - 8.38675 1718.8 - 1722.2
8.41425 - 8.41475 2200 - 2300
12.29 - 12.293 2310 - 2390
12.51975 - 12.52025 2483.5 - 2500
12.57675 - 12.57725 2655 - 2900
13.36 - 13.41 3260 — 3267
16.42 - 16.423 3332 - 3339
16.69475 - 16.69525 3345.8 - 3358
16.80425 - 16.80475 3500 - 4400
25.5 - 25.67 4500 - 5150
37.5-38.25 5350 - 5460
73-74.6 7250 - 7750
74.8-75.2 8025 — 8500
108 — 138

Note 1: Certain frequency bands listed in table 7 and in bands above 38.6 GHz are
designated for licence-exempt applications. These frequency bands and the requirements that
apply to related devices are set out in the 200 and 300 series of RSSs.
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15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uVv/m dB(uV)/m
0.009-0.490 300 2400/F(KHz) /
0.490-1.705 30 24000/F(KHz) /
1.705-30 30 30 29.5
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak)
Above 1000 3 54.0 dB(V)/m (Average)
Note 1: The peak limit is 20 dB higher than the average limit
Note 2: Peak limit applies (AVG limit + 20 dB) as well as RSS-247 Section 5.5

Harmonic emissions limits comply with below 54 dBuV/m at 3m. Other emissions radiated outside
of the specified frequency bands, except for harmonics, shall be attenuated by at least 50 dB
below the level of the fundamental or comply with the radiated emissions limits specified in section
15.209(a) limit in the table below has to be followed.

Table 5 — General field strength limits at frequencies above 30 MHz

Frequency (MHz) Field strength (p¥/m at 3 m)

30-33 100
88 - 216 150
216 — 960 200
Above 960 500

Table 6 — General field strength limits at frequencies below 30 MHz

Frequency Magnetic field strength (H-Field) (pA/m) Measurement distance (m)
g - 400 kHzOtE 1 6.37/F (F in kHz) 300

490 - 1705 kHz 63.7/F (F in kHz) 30

1.705 - 30 MHz 0.03 30

Note 1: The emission limits for the ranges 9-90 kHz and 110-490 kHz are based on measurements employing a
linear average detector.
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3.2.Test Procedure

The measuring distance of 3m shall be used for measurements at frequency up to 1GH and
above 1GHz. The EUT was placed on a rotating 0.8 m high above ground for below 1GHz and
1.5m high for abovelGHz testing, the table was rotated 360 degrees to determine the position
of the highest radiation

The Test antenna shall vary between 1m and 4m, both Horizontal and Vertical antenna are set
of make measurement.

The initial step in collecting radiated emission data is a spectrum analyzer Peak detector mode
pre-scanning the measurement frequency range. Significant Peaks are then marked. and then
Quasi Peak Detector mode premeasured

If Peak value comply with QP limit below 1GHz, the EUT deemed to comply with QP limit.
But the Peak value and average value both need to comply with applicable limit above 1GHz.
For the actual test configuration, please see the test setup photo.

3.3.Test Setup

Metal Full Soldered Ground Plane
Spectrum Analyzer

! Receiver NN 0

Below 30MHz Test Setup

Metal Full Soldered Ground Plane

Spectrum Analyzer

I Receiver o

Above 30MHz Test Setup




Page 16 of 68 Report No.: A2111300-C01-R04

Test Antenna.

<lm _ 4m>v]

Tum Tablev ¢

<150¢cn >

— Receaivery |— PICAH1ph('1q,1"’
| i e |

Above 1GHz Test Setup
3.4.Test Results

Test Condition
Continual Transmitting in maximum power.

9KHz~150KHz RBW?200Hz VBWI1KHz

150KHz~30MHz RBW9KHz VBW 30KHz
30MHZ~1GHz RBW120KHz VBW 300KHz

AbovelGHz RBW1MHz VBW 3MHz

We have scanned the EUT from 9kHz up to the 10th harmonic of the fundamental.

Detailed information please see the following page.

From 9KHz to 30MHz: Conclusion: PASS

Note: 1.The amplitude of spurious emissions which are attenuated by more than 20dB below
the permissible value has no need to be reported.

2.0nly show the test data of the worst Channel in this report.
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From 30MHz to 1000MHz: Conclusion: PASS

W ’—_’

EUT Description | Handheld GNSS Data Collector | Temperature 24°C
Model No. FC2 Humidity 56%
Pol Vertical Test mode 802.11b 2412MHz
Test Voltage DC 3.8V

B0.0 dBuY

o

(1]

FCC Closs B Radiation Pant 15
a0

an
Dyt g
20 M
1w
0.
J0.000 A0 &0 B0 70 BO (MHz) 300 400 500 GO0 70O 1000000
No. Mk. Freg. Reading Comect Measure- Limit Margin Antenna Table

Level Factor ment

Height Degree

MHz dBuV dB dBuv dBuV dB  Detector  cm degree  Comment
1 52.8835 9.89 13.74 23.63 4000 -16.37 peak
2 78.1663 10.35 1015 20.50 40.00 -19.50 peak
3 144 9773 10.76 14.68 2544 4350 -18.06 peak
4 3148913 11.47 14.48 2595 46.00 -20.05 peak
5 6326490 11.52 20.88 32.40 46.00 -13.60 peak
6 * B96.7869 11.74 24.00 3574 4600 -10.26 peak
| Pol Horizontal
B0 dBuy
0
60
FCC Closs B Radiation Part 15
1

a ’——l

I
1
20
10
0.0
0000 40 &0 BI 70 BO {MHz) 100 00 &00 EOO 700 1000.000
No. Mk. Freq. Reading Correct Measure- Limit  Margin Antenna  Table
Level Factor ment Height Degree
MHz dBuv dB dBuv dBuv dB  Detestor  om degres  Comment
1 56.7055 10.40 13.46 23.86 40.00 -16.14 peak
2 1449773 10.76 14.68 25.44 4350 -18.06 peak
3 237.9205 10.34 12.50 22.84 46.00 -23.16 peak
4 4273694 9.87 16.98 26.85 46.00 -19.15 peak
5 632.6490 11.52 20.88 32.40 46.00 -13.60 peak
6 * B64.5707 11.35 2355 34.90 46.00 -11.10 peak

“Maximum data  x:Overlimit l:over margin

Note: Measurement=Reading Level+Correc Factor.

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable

Remark: All modes have been tested, and only worst data was listed in this report.
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From 1G-25GHz

Test Mode: IEEE 802.11b TX Low

Freq Ilfee\?éjl Polar A;:n;gtr; r;a Cable FAa L?gr Result Limit |Margin Remark
(MHz) (dBuV/m) (H/V) (dB/m) loss(dB) (dB) (dBuV/m)|(dBuV/m)| (dB)

4824 47.02 V 33.95 | 10.18 |34.26| 56.89 74 -17.11 PK
4824 33.87 \/ 33.95 | 10.18 [ 34.26| 43.74 54 -10.26 AV
7236 / / / / / / / /
9648 / / / / / / / /
4824 47.50 H 33.95 | 10.18 {34.26 | 57.37 74 -16.63 PK
4824 34.57 H 33.95 | 10.18 |34.26| 44.44 54 -9.56 AV
7236 / / / / / / / /
9648 / / / / / / / /

Test Mode: IEEE 802.11b TX Mid
4874 45.63 V 33.93 | 10.20 |34.29| 55.47 74 -18.53 PK
4874 35.47 \Y 33.93 | 10.20 [34.29| 45.31 54 -8.69 AV
7311 / / / / / / / /
9748 / / / / / / / /
4874 47.77 H 33.93 | 10.20 {34.29| 57.61 74 -16.39 PK
4874 34.46 H 33.93 | 10.20 |34.29| 44.30 54 -9.70 AV
7311 / / / / / / / /
9748 / / / / / / / /
Test Mode: IEEE 802.11b TX High
4924 48.87 \Y 33.98 | 10.22 [34.25| 58.82 74 -15.18 PK
4924 35.75 \Y 33.98 | 10.22 [ 34.25| 45.70 54 -8.30 AV
7386 / / / / / / / /
9848 / / / / / / / /
4924 46.63 H 33.98 | 10.22 |34.25| 56.58 74 -17.42 PK
4924 35.13 H 33.98 | 10.22 |34.25| 45.08 54 -8.92 AV
7386 / / / / / / / / /
9848 / / / / / / / /
Note:

1, Result = Read level + Antenna factor + cable loss-Amp factor

2, All the other emissions not reported were too low to read and deemed to comply with FCC limit.
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Test Mode: IEEE 802.11g TX Low

Read | Polar | Antenna Amp - )
Freq Cable Result | Limit |Margin
(MHz)| dgﬁ‘\’/‘j'm) (HIV) (Z‘ig/t;r) loss(dB) F(%Cé‘;r (dBuV/m) (dBuV/m)| (dB) | Remark

4824 | 47.41 \Y 33.95 10.18 34.26 57.28 74 -16.72 PK
4824 | 34.24 V 33.95 10.18 34.26 4411 54 -9.89 AV
7236 / / / / /

9648 / / / / /

4824 | 47.32 H 33.95 10.18 34.26 57.19 74 |-16.81 PK
4824 | 34.55 H 33.95 10.18 34.26 44.42 o4 -9.58 AV
7236 / / / / / /

9648 / / / / / /

Test Mode: IEEE 802.11g TX Mid

4874 | 46.27 \Y 33.93 10.20 34.29 56.11 74 -17.89 PK
4874 | 35.68 V 33.93 10.20 34.29 45.52 54 -8.48 AV
7311 / / / /

9748 / / / /

4874 | 47.00 H 33.93 10.20 34.29 56.84 74 |-17.16 PK
4874 | 34.92 H 33.93 10.20 34.29 44.76 54 -9.24 AV
7311 / / / / /

9748 / / / / /

Test Mode: IEEE 802.11g TX High

4924 | 48.97 V 33.98 10.22 34.25 58.92 74 |-15.08 PK
4924 | 35.94 V 33.98 10.22 34.25 45.89 54 -8.11 AV
7386 / / / / /

9848 / / / / /

4924 | 46.74 H 33.98 10.22 34.25 56.69 74 |-17.31 PK
4924 | 34.68 H 33.98 10.22 34.25 44.63 54 -9.37 AV
7386 / / / / /

9848 / / / / /

Note:

1, Result = Read level + Antenna factor + cable loss-Amp factor

2, All the other emissions not reported were too low to read and deemed to comply with FCC limit.
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Report No.: A2111300-C01-R04

Test ModelEEE 802.11n HT20 TX Low

Read | Polar | Antenna Amp - :

Freq Cable Result Limit |Margin

(MH2) | dgﬁ‘\’/‘j'm) (HIV) (Z‘ig/t;r) loss(dB) F(%Cé‘;r (dBuV/m) (dBuV/m)| (dB) | Remark
4824 | 47.36 Vv 33.95 10.18 34.26 57.23 74 -16.77 PK
4824 | 34.48 \% 33.95 10.18 34.26 44.35 54 -9.65 AV
7236 / / / / /

9648 / / / / /

4824 | 47.93 H 33.95 10.18 34.26 57.80 74 |-16.20 PK
4824 | 35.17 H 33.95 10.18 34.26 45.04 94 -8.96 AV
7236 / / / / / /

9648 / / / / / /

Test Mode:IEEE 802.11n HT20 TX Mid

4874 | 45.87 Vv 33.93 10.20 34.29 55.71 74 -18.29 PK
4874 | 36.20 \% 33.93 10.20 34.29 46.04 54 -7.96 AV
7311 / / / /

9748 / / / /

4874 | 47.38 H 33.93 10.20 34.29 57.22 74 |-16.78 PK
4874 | 35.00 H 33.93 10.20 34.29 44.84 54 -9.16 AV
7311 / / / / / /

9748 / / / / / /

Test Mode:IEEE 802.11n HT20 TX High

4924 | 49.16 Vv 33.98 10.22 34.25 59.11 74 -14.89 PK
4924 | 35.96 \% 33.98 10.22 34.25 45.91 54 -8.09 AV
7386 / / / / /

9848 / / / / /

4924 | 46.64 H 33.98 10.22 34.25 56.59 74 |-17.41 PK
4924 | 35.21 H 33.98 10.22 34.25 45.16 54 -8.84 AV
7386 / / / / /

9848 / / / / /

Note:

1, Result = Read level + Antenna factor + cable loss-Amp factor

2, All the other emissions not reported were too low to read and deemed to comply with FCC limit.




Page 21 of 68

Report No.: A2111300-C01-R04

Test ModelEEE 802.11n HT40 TX Low

Read | Polar | Antenna Amp - :

Freq Cable Result Limit |Margin

(MH2) | dgﬁ‘\’/‘j'm) (HIV) (Z‘ig/t;r) loss(dB) F(%Cé‘;r (dBuV/m) (dBuV/m)| (dB) | Remark
4844 | 47.15 Vv 33.95 10.18 34.26 57.02 74 -16.98 PK
4844 | 33.99 \% 33.95 10.18 34.26 43.86 54 |-10.14] AV
7266 / / / / /

9688 / / / / /

4844 | 48.00 H 33.95 10.18 34.26 57.87 74 |-16.13 PK
4844 | 35.21 H 33.95 10.18 34.26 45.08 54 -8.92 AV
7266 / / / / / /

9688 / / / / / /

Test Mode:IEEE 802.11n HT40 TX Mid

4874 | 46.34 \% 33.93 10.20 34.29 56.18 74 |-17.82 PK
4874 | 35.41 \% 33.93 10.20 34.29 45.25 54 -8.75 AV
7311 / / / /

9748 / / / /

4874 | 47.12 H 33.93 10.20 34.29 56.96 74 |-17.04 PK
4874 | 34.98 H 33.93 10.20 34.29 44.82 54 -9.18 AV
7311 / / / / / /

9748 / / / / / /

Test Mode:IEEE 802.11n HT40 TX High

4904 | 49.00 \% 33.98 10.22 34.25 58.95 74 |-15.05 PK
4904 | 35.62 \% 33.98 10.22 34.25 45.57 54 -8.43 AV
7356 / / / / /

9808 / / / / /

4904 | 46.80 H 33.98 10.22 34.25 56.75 74 |-17.25 PK
4904 | 35.07 H 33.98 10.22 34.25 45.02 54 -8.98 AV
7356 / / / / /

9808 / / / / /

Note:

1, Result = Read level + Antenna factor + cable loss-Amp factor

2, All the other emissions not reported were too low to read and deemed to comply with FCC limit.
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Conducted RF Spurious Emission

Tx. Spurious NVNT b 2412MHz Antl Ref

( ] [
Spactrum =

®ef Lavel 20.00 deen Offset 7.63 d8 & RAW 100 kHz

AL NGB SWT 37,9 us @ YBW 300 kHZ  Mode Auto FFT
SGL Count 100,100
[[ire sz
Mi[1] 6.38 dBm
FA110110 GH=z
10 dBm ez
paty
0 & sor et 4 'II ll.'r_ll-"}‘-ﬂu‘“l..a I‘\,I'q.
A
/ S
= L i
-10 dBm v I
> i UM
Ly

-20 dim

20 dBm =
i N

40 i . 4
n i ]
A 3
ll'wh';‘!t?*'ﬁ. i, r" 1\( _n') h"'d'- 4
e n 7
-84 ditm
-7 dBmy
CF 2,417 Gz 1001 pis Span D00 Mz
v #——
L 4 b .

Tx. Spurious NVNT b 2412MHz Antl Emission

( ] [
Spactrum =

Ref Lawval 20,00 dim Offset 7.63 d8 & RAW 100 kHz

Al OB SWT 265 ms & VBW 300 kHz  Mode Auto Swaep
SEL Count 1010
|[@1PE Mz
mMLf1] 7.88 dBm
10 dim—p 2.4230 GHz
M2[1] 42,16 dBm
0 cEmy - if.2943 GHz
-10 dBm
-2 dBim
01 -23.617 dinr
-30 dim
b
-4l dim s Ty T JI,
-50 g ..ﬂ.]r..s...p--ﬂ.k.!. am.murk.dw-wvwﬁ—-ﬂ"-"ﬁ L bk U byt b B i B ey
-6l AR
=70 dBm:
Start 90,0 MHz 1001 pis Htop 26.5 GHZ_!
Markar
Type | Raf | Tre | H-valus | ¥-walug | Function | Fumnction Result
| M1 | 1 2.423 GHE F.48 dBm |
Mz 1 16,2043 GHz =42, 16 dia |
M3 1 4.8211 GHz -44. 76 dBm
M4 1 T.A093 GHE -47.65 diben |
M5 1 9. 716 GHE -4, 76 dim

: !
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Tx. Spurious NVNT b 2437MHz Antl Ref

( ] [
Spactrum =

Raf Lawvel 20.00 deen Offset 7.77 d3 & RAW 100 kHz

Att DA SWT  37.0 45 @ VBW 300 kH2  Mode Autc FET
SEL Count 1007100

[ irE Pz

M1[1] .62 dBm
2.43T9HI0 GHz

10 diem

s W"‘"I"‘ju'. /! ‘[NIIV'"LH
0 dEm ey M Y
'|| .

-10 dBm Ui...’ .Ur ._l" m\,-

-0 dBm Tl 1

30 dim -
Y|

ﬁﬂf‘\m 'Jh II M
.Qdal\;” ] W \‘M

-60 dBm

R

=70 dBm

CF 2,437 GHz 1001 pis Bﬁan 0.0 MHz

L. 4

TxX. Spurious NVNT b 2437MHz Ant1 Emission

( ] [
Spactrum =

®ef Lavel 20.00 deen Offset 7.77 d8 & RAW 100 kHz

AlT I0dB  SWT 265 ms & VBW 300 kHZ Mode awto Swaen
SGEL Caunt 20020
[[e 17 maze ]
[CFTEN] B.6E dBm
10 dem— 2.4500 GHEz
M2[1] 41.39 dBm
o dan 18,3208 GHz
-10 dbm
-2 B
D1 -23.181 dBer
-30 dim
o
-40 Ak — - "
M " v [ PSR P
e EY D e s s il il bt g oo oy
e
-6 dBm
=70 dBm:
Start 30.0 kHz 1001 II_S Btop F6.5 GHZ-
narkar
Type | Raf | Tre | ¥-ymlun | ¥-ualug | Function | Fumnction Result
w1 | 1 2,45 GHz B.66 dben | |
Mz 1] 16,3206 GHz | ~41,39 dB |
M3 1 5.0Z2E GHz -47.90 dBm
M+ 1 T.AB2E GHE 47,39 den |
M5 1 Q6661 GHZ =45,99 dim

[ n w
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Tx. Spurious NVNT b 2462MHz Antl Ref

( ] [
Spactrum =

Ref Lavel 20,00 dim Offset 7.72 d2 & RBW 100 kHz

Att DA SWT  37.0 45 @ VBW 300 kH2  Mode Autc FET
SEL Count 1007100
[ irE Pz )
Mif1] 7.47 dfim
FAGLOLL1DO CHz
10 dBm

LlJ.ﬂFI""I""ﬁMl\. fhb“l.lp"q
i

0 o ll*.‘-r"'L“J J"""n.-'\-_.'l
. N l
-10 dBm l.'lf'rl"d I'—r II-JI L‘"U”
| d
-2 dBm L-.IU =

-30 dBm LJ'I I'LJL‘I

KR, A

-0 dim A

-6 dim

-7 dim

CF 2,462 GHz 1001 pts BEGH 00 MHE
L= ] [ 4

TX. Spurious NVNT b 2462MHz Ant1 Emission

( ] [
Spactrum =

®ef Lavel 20.00 deen Offset 7.77 d8 & RAW 100 kHz

AlT I0dB  SWT 265 ms & VBW 300 kHZ Mode awto Swaen
SGEL Caunt 10,10
IR )
[CFTEN] B34 dBm
10 dBm—= 2.4500 GHz
1 mMz[1] 42.08 dBm
0 dany 16.0914 GHz
-10 dbm
0 7 554 der
-30 dim
Mz
-4 i — . i "I
59 e TN, T TR B o et atuth L i
T
-6 dBm
70 dBm
Start 30.0 kHz 1001 II_S Btop F6.5 GH!_!
narkar
Type | Raf | Tre | ¥-ymlun | ¥-ualug | Function | Fumnction Result
M1 | 1 .45 GHz 6.34 dbm | |
Mz 1] 16,8614 GHz | ~42,08 dB |
M3 1 £.0044 GHZ 47,77 dBm
M4 1 T.5478 GHI 47,29 dim |
M5 1 08504 GHz =46, 36 dim

[ n w
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Tx. Spurious NVNT g 2412MHz Antl Ref

( ] [
Spactrum =

Ref Lavel 20,00 dim Offset 7.63 d2 & RBW 100 kHz

Al INdE SWT 379 us & VBW 300 kH2  Mode Auto FFT
SGL Count 1007100
|[ 17 Bz -
Mi[1] a.18 dfim
T A1OTAL0 OHz
10 dBm
ML
0 dam le,qﬂl‘;ﬂ_lrﬂbW""“’ "’"l.f""‘"l'h"ﬁ FETIE I PP ”'\
T

|
e ]
P |

5
‘r_\_h__

-60 dBm

=70 dBm

CF 2,412 GHz 1001 pis Bﬁan 0.0 MHz

4

TX. Spurious NVNT g 2412MHz Ant1 Emission

( ] [
Spactrum =

®ef Lavel 20.00 deen Offset 7.63 d8 & RAW 100 kHz

AlT I0dB  SWT 265 ms & VBW 300 kHZ Mode awto Swaen
SGEL Caunt 10,10
[[e 17 maze ]
[CFTEN] 4.02 dBm
10 dBm— 2.4230 GHz
¥ Mz[1] 43,11 dBim
0 dany 17.9767 GHz
-10 dbm
-2 B
D1 -26.4825 T
30 dbm 1 6825 dBi
-4 dben - = . e
[T £ T - "
L 7 . . mwﬂw-ﬂ"-’i""" WPl U b e ol sl p g, s, ey, P, gl
-5 AR
e
-6 dBm
=70 dBm
Start 30.0 kHz 1001 II_S Btop F6.5 GH!_!
narkar
Type | Raf | Tre | ¥-ymlun | ¥-ualug | Function | Fumnction Result
M1 | 1 2423 GHz +.02 dBm | |
Mz| 1 17.9767 GHz | -43,11 dben |
Mz 1 4.9005 GHz -48.02 dBm
M4 1 7.071 GHz 47,49 dBm |
1

G | 9.A238 GHz -47 44 dben [ |
L n .
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Tx. Spurious NVNT g 2437MHz Antl Ref

( ] [
Spactrum =

Ref Lavel 20,00 dim Offset 7.77 d2 &= RBW 100 kHz
Alt NGB SWT  37.9us & VBW 300 kH2  Mode Auto FFT

SEL Count 1007100
[ irE Pz )

M1[1] 1.9 dBm
24384990 GHz

10 diem
M1
L Loy AR sy . o

e wY i

0 WM.*W” U ks *-'-fl |r'
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-10 dBm Aﬁ[ !1.| M‘M‘L
e T LT TN

WV‘ Lt ﬂl}ﬂ'\‘l

-60 dBm

=70 dBm

CF 2,437 GHz 1001 pis Bﬁan 0.0 MHz

L. 4

TX. Spurious NVNT g 2437MHz Antl Emission

Spactrum I [ﬁ
®ef Lavel 20.00 deen Offset 7.77 d8 & RAW 100 kHz
AlT I0dB  SWT 265 ms & VBW 300 kHZ Mode awto Swaen
SGEL Caunt 10,10
IR )
[CFTEN] 2.13 dBm
10 dBm 2.4500 GHEz
M1 mMz[1] 42.09 dBm
10 clE 18.2414 GHZ
-10 dbm
-2 B
T dBm—C 1 -28 023 dBie
-4 dpen — — - .
B O T T T e w”‘““**}""'v"*-""-‘-u-whﬂ(uthiw
ok
"
-6 dBm
=70 dBm
ﬁﬂ 0.0 FHz 1001 pt_s Btop F6.5 GH!_!
narkar
Type | Raf | Tre | ¥-valug | ¥-valun | Function | Fumnction Result
I 1 2,45 GHz 2,13 dien | |
Mz 1 16,2414 GHE | 42,09 dien |
M3 [ 5.032E GHz -47.73 dEm
M+ | 2 7,228 GHz -47 .56 diem | | |
M5 1 06121 GHz =46, 00 dim
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Tx. Spurious NVNT g 2462MHz Antl Ref

( ] [
Spactrum =

Ref Lavel 20,00 dim Offset 7.72 d2 & RBW 100 kHz

Att DA SWT  37.0 45 @ VBW 300 kH2  Mode Autc FET
SEL Count 1007100
[ irE Pz )
Mif1] 2.54 dfm
FAGLIT10 CHz
10 dBm
.
0 dam i 4 l_llylrl.J Jiv!'l LT P
ITTY 11 I Al ™
[ b
-10 dBm
v y
u T,

-0 dBm

Lo iy,

-40 dBm

=50 dBm

-60 dBm

=70 dBm

CF 2,462 GHz 1001 pis Bﬁan 0.0 MHz

L. 4

TX. Spurious NVNT g 2462MHz Ant1 Emission

( ] [
Spactrum =

®ef Lavel 20.00 deen Offset 7.77 d8 & RAW 100 kHz

AlT I0dB  SWT 265 ms & VBW 300 kHZ Mode awto Swaen
SGEL Caunt 10,10
[[e 17 maze -
[CFTEN] 2.490 dBm
10 dBm— 2.4760 GHZ
f . M2[1] 41.32 dBm
o dan 16.9179 GHz
-10 dbm
-2 B
30 dEm D -27. 463 dRirr
M2
) dean OE ey 5 ™ T i
5. T 2 ST A e L et A N A b e o s flen Py
i
-6 dBm
=70 dBm:
Start 30.0 kHz 1001 II_S Btop F6.5 GHZ-
narkar
Type | Raf | Tre | ¥-ymlun | ¥-ualug | Function | Fumnction Result
w1 | 1 2.476 GHE 2.90 dben | |
Mz 1] 16,9179 GHz | ~41,32 dBen |
M3 1 4. 9269 GHz -48, 12 dBm
M+ 1 T.5738 GHz 47,34 dBen |
1

M5 | 0.A504 GHz -a6,47 dm [ |
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Tx. Spurious NVNT n20 2412MHz Antl Ref

( ] [
Spactrum =

Raf Lavel 20.00 deen Offset 7.63 d3 & RAW 100 kHz

Att DA SWT  37.0 45 @ VBW 300 kH2  Mode Autc FET

SEL Count 1007100

[ irE Pz )

M1[1] 4.79 dBm
2.4132590 GHz

10 dm —

0 dan WW’- mr-'_l.-nw_l F‘MILL!JI _'l.wull"qjﬂ i

-10 dim
K

-2 dm Iny
Ll..l.-"l'-'""““n'rII ("" JM"]J"J' A

-40 dBm

=50 dBm

-60 dBm

=70 dBm

CF 2,412 GHz 1001 pis Bﬁan 0.0 MHz

4

TxX. Spurious NVNT n20 2412MHz Antl Emission

[
Spactrum I =
®ef Lavel 20.00 deen Offset 7.63 d8 & RAW 100 kHz
AlT I0dB  SWT 265 ms & VBW 300 kHZ Mode awto Swaen
SGEL Caunt 10,10
IR -
[CFTEN] 264 dBm
10 dBm— 2.0970 GHEZ
M mMz[1] 41.57 dBm
10 clE 16,9443 GHZ
-10 dbm
-2 B
D1 -25.220 dBar
-30 dim
40 dben — — . r—
50 dBm T A Db i A A st i, e i
T
-6 dBm
=70 dBm
Start 30.0 kHz 1001 pt_s Btop F6.5 GH!_!
narkar
Type | Raf | Tre | ¥-ymlun | ¥-ualug | Function | Fumnction Result
I 1 2597 GHx 2,64 dien | |
Mz 1 16,9443 GHz | -41,57 dben |
M3 1 49534 GHz -47 44 dEm
M+ 1 7.2034 GHz -47 .24 diben | | |
M5 1 0,559 GHz =45,99 dim
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Spactrum I

Tx. Spurious NVNT n20 2437MHz Antl Ref

(=)

Al 30 4B
SGL Count 100,100

SWT 379 u5 & VBW

Ref Lavel 20,00 dim Offset 7.77 d2 &= RBW 100 kHz

00 kW2 Mode fuwto FET

[ irE Pz

M1[1] +.60 dBm
2.4304H80 CHz

10 diem
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TxX. Spurious NVNT n20 2437MHz Antl Emission

=]

Spactrum I
®ef Lavel 20.00 deen Offset 7.77 d8 & RAW 100 kHz
AlT I0dB  SWT 265 ms & VBW 300 kHZ Mode awto Swaen
SGEL Caunt 10,10
IR -
[CFTEN] 440 dBm
10 dBm 2.4500 GHz
L M2[1] 42.63 dBm
0 dany 16.9179 GHz
-10 dbm
-2 B
01 -25.404 dBr
-30 dim
-4 dn o oD S If
57,883 2 T O O o L b ety s Py i i
S L
-6 dBm
=70 dBm
Start 30.0 kHz 1001 pt_s Btop F6.5 GH!_!
narkar
Type | Raf | Tre | ¥-ymlun | ¥-ualug | Function | Fumnction Result
I 1 2,45 GHz 4.40 dien | |
Mz 1 16,9175 GHz | 42,63 dien |
M3 1 4. T15E GHz -48.08 dBm
M+ 1 7124 GHr -47.18 dien | | |
M5 1 06121 GHz =46, 55 diam
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Report No.: A2111300-C01-R04

Spactrum I

Tx. Spurious NVNT n20 2462MHz Antl Ref

(=)

Al nd
SGL Count 100,100

B OSWT

Ref Lavel 20,00 dim Offset 7.72 d2 & RBW 100 kHz
AT 9 us & VBW 00 kHz

Mode Auto FFT

[ irE Pz
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1001 pis Bﬁan 0.0 MHz

4

TxX. Spurious NVNT n20 2462MHz Antl Emission

=]

®ef Lavel 20.00 deen Offset 7.77 d8 & RAW 100 kHz

AlT I0dB  SWT 265 ms & VBW 300 kHZ Mode awto Swaen
SGEL Caunt 10,10
[[e 17 maze -
[CFTEN] 395 dBm
10 dBm— 2.4760 GHEz
¥ M2[1] 42.83 dBm
0 dam 3 10.3472 GHz
-10 dbm
-2 B
D1 -24.8Z3 dBmm
-30 dim
L
-+ dim oE 2 r. T vl
s0d PR T N ot o ik R
-6 dBm
=70 dBm:
Start 30.0 kHz 1001 II_S Btop F6.5 GHZ-
narkar
Type | Raf | Tre | ¥-ymlun | ¥-ualug | Function | Fumnction Result
ML 1 2.476 GHE 2.95 dben | |
Mz 1 16,3472 GHz -42,83 dien |
M3 1 4. 9534 GHz -6, 93 dBm
M+ 1 74545 GHz 46,92 dBen |
ME i Q7074 GHy =47, 17 dBemn

#
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Tx. Spurious NVNT n40 2422MHz Antl Ref

( ] [
Spactrum =

Ref Lawval 20.00 dim Offset 7.66 d2 & RBW 100 kHz

Al INdE SWT T8 us & VBW 300 kH2  Mode Auto FFT
SGL Count 100,100
|[@ 1Pk Mz ]
Mi[1] 2.70 dBim
ZAZGIATLEO CHz
10 dBm
M1
| il T | & g
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-10 dim
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=70 dBm
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TxX. Spurious NVNT n40 2422MHz Antl Emission

( ] [
Spactrum =

®ef Lavel 20.00 dee Offset 7.66 d8 & RAW 100 kHz

AlT I0dB  SWT 265 ms & VBW 300 kHZ Mode awto Swaen
SGEL Caunt 10,10
[[e 17 maze -
[CFTEN] =-0.39 dBm
10 dBm 24200 GHZ
My M2[1] 42.92 dBm
0 gl y— 18,3472 GHzZ
-10 dbm
-2 B
30 dBm 01 -27 253 dBm
-4 dbn [TE] (L] E W“;
50 dem i T N R A e T Lyl A i A i)
-6 dBm
=70 dBm:
Start 30.0 kHz 1001 II_S Btop F6.5 GHZ-
narkar
Type | Raf | Tre | ¥-ymlun | ¥-ualug | Function | Fumnction Result
w1 | 1 2,428 GHE ~0.39 dimn | |
Mz 1] 16,3472 GHz | -42,92 dB |
M3 1 4. 9738 GHz -48.05 dBm
M+ 1 2034 GHz 47,36 dBen |
M5 1 06306 GHz =47, 10 diam

. !
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Tx. Spurious NVNT n40 2437MHz Antl Ref

( ] [
Spactrum =

Ref Lavel 20,00 dim Offset 7.77 d2 &= RBW 100 kHz

Att NGB SWT 750 us @ VBW J00 kW2  Mode Auto FET
SEL Count 1007100
[ irE Pz )
Mif1] 2.52 dfm
FA4L9T50 GHz
10 dBm

0 i - - W‘MM _
e | Mhlm lw!'"‘ M) w'l,\.

;;M | v R T
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=70 dBm
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] [ ]

TxX. Spurious NVNT n40 2437MHz Antl Emission

( ] [
Spactrum =

®ef Lavel 20.00 deen Offset 7.77 d8 & RAW 100 kHz

AlT I0dB  SWT 265 ms & VBW 300 kHZ Mode awto Swaen
SGEL Caunt 10,10
[[e 17 maze ]
[CFTEN] 0.Be dBm
10 dBm 2.4500 GHz
3 Mz[1] 42.70 diim
o dan 18,3208 GHz
-10 dbm
-2 B
30 dEm D -7 460 dRire
40 db - — e ~
|50, dpat s T T T T B e v FRVVH Iy v
-6 dBm
=70 dBm:
Start 30.0 kHz 1001 II_S Btop F6.5 GHZ-
Markar
Type | Raf | Tre | ¥-ymlun | ¥-ualug | Function | Fumnction Result
w1 | 1 2,45 GHz 0.86 dben | l |
Mz 1] 16,3206 GHz | ~42,70 dBen |
M3 1 5.0Z2E GHz -47.13 dBmi
M+ 1 T.2B2E GHE 4764 dBen |
1

M5 | 0.A504 GHz -a6,21 dBm [ |
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Tx. Spurious NVNT n40 2452MHz Antl Ref

( ] [
Spactrum =

Ref Lavel 20,00 dim Offset 7.75 d2 & RBW 100 kHz

Att NGB SWT 750 us @ VBW J00 kW2  Mode Auto FET
SEL Count 1007100
[ irE Pz )
Mif1] .12 diim
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10 dBm
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|:| Iﬂﬂ'u 4 1 } I. I T I 1 Il
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4. POWER LINE CONDUCTED EMISSION
4.1. Test Limits

Frequency Limits dB(nV)

MHz Quasi-peak Level Average Level
0.15-0.50 66 -56* 56 - 46*
0.50-5.00 56 46
5.00 -30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.
3. The limit decreases in line with the logarithm of the frequency in the rang of 0.15 to
0.50 MHz.

4.2. Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and is
connected to the power mains through a line impedance stabilization network (L.1.S.N.). This
provides a 50ohm coupling impedance for the EUT system. Please refer the block diagram of
the test setup and photographs. Both sides of AC lines are checked to find out the maximum
conducted emission. In order to find the maximum emission levels, the relative positions of
equipment and all of the interface cables shall be changed according to ANSI C63.10:2013 on
Conducted Emission Measurement.

The bandwidth of test receiver is set at 9 kHz.

4.3.Test Setup
S Vert. reference plane
\t\\ / EMI receiver
~
R  —|
\ _{oBHRR O
™~ 40cm !
N r,: EUT | O
™~ /] | | |
~
N
Q il 80cm J
NI S/
NEE) e
NN -
vl A /{” 7
LISN ~ Reference ground plane

4.4.Test Results
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EUT Description | Handheld GNSS Data Collector Model No. FC2
Temperature 24°C Humidity 56%
Pol Line Test mode 802.11b 2412MHz
Test Voltage AC 120V/60Hz
BOLO  dBuN
0
FCC Part 15 CLASS B QP
(1]
J
FOC Part 15 CLASS B AV
50
]
40
L||IJ|. I I.’__I,.-’l " 1-\""\,.!,-'»'--"'\
an '|'. l. .:IJ’.‘.IL"'[" oy ¥ peak
» '. I'lplj,f AVG
Wi e, _i,_«--J
10
oo
0ase ns [MHz] 5 30.000
Reading Correct Measure- .
No. Mk.  Freg Level Factor ~ ment Limit  Margin
MHz dBu/ dB dBul/ dBuv dB  Detector Comment
1 01980  41.17 992 5109 6363 -12.60 QP
2 0.1980  24.83 992 3475 5369 -18.94 AVG
3 * 04230 371 994 4705 57.39 -10.34  peak
4 09150  30.85 996 4091 56.00 -15.09 QP
5 09150 22.96 996 3292 4600 -13.08 AVG
5 41070 2848 997 3845 56.00 -17.55 peak
7 97080 2081 1020  31.01 6000 -28.99 peak
8 297240 2174 1066 3240 6000 -27.60 peak
| Pol | Neutral
B0 dBuV
70
FCC Pact 15 CLASS B QP
ED
I
FOC Paet 15 CLASS B AV
50
|
40
an el p ;'Il, bt
W, o
B - !
B ‘g J )
s
n
0o
0 0.5 [MHz} El J0.000
Reading Correct Measure- .
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuV dBuv dE  Detector Comment
1 0.1949 3985 992 4977  B3.83 -1406  peak
2 02970  38.30 992 4822 6033 -12.11  peak
3 * 04110 3748 9.94 4742 5763 -10.21  peak
4 1.0170 3574 982 45.66 56.00 -10.34 peak
5 36750 2387 9487 33.94 56.00 -22.08 peak
6 9.8450 2428 10.21 34.48 60.00 -25.51 peak
“:Maximum data  x:Overlimit !:over margin

Note: Measurement=Reading Level+Correc Factor.

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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5. CONDUCTED MAXIMUM OUTPUT POWER

5.1.Test limits
Please refer RSS-247 & FCC PART 15: 15.247.
Regulation 15.247(b) The limit of Maximum Peak Output Power Measurement is 1 W(30dBm)

5.2.Test Procedure

Details see the KDB558074 D01 Meas Guidance v05r02

5.2.1 Place the EUT on the table and set it in transmitting mode.

5.2.2 Connected the EUT’s antenna port to peak power meter by 20dB attenuator.
5.2.3 Measure out each mode and each bands peak output power of EUT.

Note: The cable loss and attenuator loss were offset into measure device as amplitude offset.

5.3.Test Setup

EUT Power meter

Y

5.4.Test Results
PASS

Detailed information please see the following page.
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Mode Fr(e,\‘i'lllfzr;cy p'f)'\fvg(“(;g‘rﬁ) Limit (dBm) Result
CH1: 2412 16.919 30 PASS

IEEE 802.11 b CH6: 2437 16.842 30 PASS
CH11: 2462 17.146 30 PASS

CH1: 2412 19.469 30 PASS

IEEE 802.11 ¢ CH6: 2437 19.241 30 PASS
CH11: 2462 19.580 30 PASS

EEE 802.11 CH1: 2412 19.341 30 PASS
HT20 CH6: 2437 19.169 30 PASS
CH11: 2462 19.391 30 PASS

EEE 802,11 CH3: 2422 16.205 30 PASS
IHT40 CH6: 2437 16.270 30 PASS
CHO: 2452 16.453 30 PASS
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6. PEAK POWER SPECTRAL DENSITY

6.1.Test limits

6.1.1 Please refer RSS-247 & FCC PART 15: 15.247.

6.1.2 For direct sequence systems, the peak power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8dBm in any 3kHz band during
any time interval of continuous transmission.

6.1.3 The direct sequence operating of the hybrid system, with the frequency hopping operation
turned off, shall comply with the power density requirements of paragraph (d) of this

section.

6.2.Test Procedure
Details see the KDB558074 D01 Meas Guidance v05r02

6.2.1 Place the EUT on the table and set it in transmitting mode.

6.2.2 Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

6.2.3 Set the spectrum analyzer as RBW = 3kHz(Set the RBW to: 3 kHz<<RBW <100 kHz.),
VBW = 10kHz(Set the VBW=3XRBW), span=1.5XDTS bandwidth., detail see the
test plot.

6.2.4 Record the max reading.

6.2.5 Repeat the above procedure until the measurements for all frequencies are completed.

6.3.Test Setup

Spectrum
Analyzer

A 4

EUT
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6.4.Test Results
Condition Mode Frequency Antenna Max PSD Limit Verdict
(MHz) (dBm/3kHz) (dBm/3kHz)
NVNT 802.11b 2412 Ant 1l 6.738 8 Pass
NVNT 802.11b 2437 Ant 1 6.924 8 Pass
NVNT 802.11b 2462 Antl 1.825 8 Pass
NVNT 802.11g 2412 Ant 1 -1.31 8 Pass
NVNT 802.11g 2437 Ant 1 -1.052 8 Pass
NVNT 802.11g 2462 Ant 1l -0.966 8 Pass
NVNT | 802.11n(HT20) 2412 Ant 1 -1.329 8 Pass
NVNT | 802.11n(HT20) 2437 Ant 1 -1.616 8 Pass
NVNT | 802.11n(HT20) 2462 Ant 1 -1.553 8 Pass
NVNT | 802.11n(HT40) 2422 Ant 1 -4.611 8 Pass
NVNT | 802.11n(HT40) 2437 Ant 1l -3.854 8 Pass
NVNT | 802.11n(HT40) 2452 Ant 1 -3.467 8 Pass
PSD NVNT b 2412MHz Antl _
Spectrum :F,:]
Raf Level 20,00 dBm Offset 7.63 d8 & RAW 100 kHz I
f= ALL 4B SWT  37.9us & VBW 300 kW2 Mode auto FFT
SGL Count 100,100
@ 1iPm Max
Mifi] 6. 74 dBm
FALFEO90 CHz
10 dem
o dam e her A I1I, |j IIJNU! : L_i_-.'l
-10 dim v J-II.I_'I .'u,r “I'--'I_Il
-5 dBm el .1{
20 dem T
0 dim 7 ".'L
N _,'I I'r 'I"_ ""-I"""I“"II 1
Py dhe S Wl YW,
¥ C G d rlw.r'
-60 dBm
-7 dBm
CF 2,412 GHz 1001 pis Span 300 MHz |

hii

A
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= AL
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7. BANDWIDTH

7.1.Test limits

Please refer RSS-247 & FCC PART 15: 15.247
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500 kHz.

7.2.Test Procedure

Details see the KDB558074 D01 Meas Guidance v05r02
a) The bandwidth is measured at an amplitude level reduced 6dB from the reference level. The
reference level is the level of the highest amplitude signal observed from the transmitter at

the fundamental frequency. Once the reference level is established, the equipment is

conditioned with typical modulating signal to produce the worst-case (i.e. the widest)

bandwidth.
b) The test receiver set RBW = 100kHz, VBW =3*RBW =300kHz,, Peak Detector, Sweep time

set auto, detail see the test plot.

7.3.Test Setup
Spectrum
EUT | Analyzer
7.4.Test Results
-6dB Bandwidth
Condition | Mode Frequency Antenna | -6 dB Bandwidth Limit -6 dB Bandwidth | Verdict
(MH2) (MH2) (MH2z)
NVNT b 2412 Antl 8.55 0.5 Pass
NVNT b 2437 Antl 7.56 0.5 Pass
NVNT b 2462 Antl 8.07 0.5 Pass
NVNT g 2412 Antl 16.38 0.5 Pass
NVNT g 2437 Antl 15.63 0.5 Pass
NVNT g 2462 Antl 16.35 0.5 Pass
NVNT n20 2412 Antl 15.33 0.5 Pass
NVNT n20 2437 Antl 16.68 0.5 Pass
NVNT n20 2462 Antl 15.45 0.5 Pass
NVNT n40 2422 Antl 35.7 0.5 Pass
NVNT n40 2437 Antl 35.04 0.5 Pass
NVNT n40 2452 Antl 28.8 0.5 Pass
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Spactrum I
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-2,01 dBen

Spactrum I

4

w

-6dB Bandwidth NVNT n20 2437MHz Antl

=]

Raf Laval 20.00 dBm
o ALT 30 0B
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-%0 dBm
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-7 dim

CF 2,437 GHz

1001 pis

Span 300 MHz

farker
Type | Rat | Tro

H-valua

w-walug |

Function |

Fumnction Result |

M1 |1
Mz | 1
M3 1

2435741 GHz
2.420811 GHr
2, 44570 GHz

2.28 dBm
-3.46 dbm |
-2,53 dBan

=

#
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-6dB Bandwidth NVNT n20 2462MHz Antl

( ] [
Spactrum =

Raf Laval 20.00 dBm  Offset 7.72 d2 & RBW 100 kHz
= AL NGB SWT 37945 & VBW 300 kHz  Mode Auto FFT

SGL Count 1007100
R -

M1[1] .68 dBm
- 24607410 GHEz
10 A 1T M2[1] 1.28 dBm

14 PR | NP VI | 74541100 GHz

- | M T
0 damy I.'H}I‘I‘-.""-.‘F‘ Flee LA oy M "J-‘H".'\--u'-..._
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=1 B

'upl {1 futs
-3 dBm
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=40 dBm

=50 dBm

-6 dBm

-7 dim

CF 2462 GHz 1001 pis Span 0.0 MHz

Farker
Type | Ret | Tre | H-valug | v-volue | Function | Function Rasult |
M1 | 1 T.4B0741 GHz 4.6E dBm

M2 | 1 245411 GHr -1.28 dim |

M3 1 2, 46856 GHE 0,16 diamn |
) L

4

-6dB Bandwidth NVNT n40 2422MHz Antl

Spactrum I '-?
Ref Laval 20.00 dBm Offset 7.66 d8 & RAW 100 kHz
= ALL JNdE  SWT 758 us & VBW 300 kHZ Mode suto FFT
SGL Count 100,100
IR -
[CFTEN] 1.6 dBm
. 2.4194800 GHEz
10 deam ML Mz[1] .47 dbm
O denr | ' ¥ . 2. 4044800 GHz
[N N = TSy [PYTCITERRR T S e e
T-J-hL\"'“‘J" ! ‘I | 1" F
-10 dim # 1
dBm "
-0 dRm h,«"r ”m‘\ﬂ-fwlm
B
-%0 dBm
-60 dBm
-T0 dBem
CF 2,422 GHz 1001 pis Span 600 MHz
farker
Type | Rat | Tro ¥ -walua | w-walug | Function | Fumnction Result |
M1 [ 2.419493 GHz 1.64 dBm
Mz | 2 240448 GHz -2.47 dbem | |
M3 1 2. 44018 GHz =363 dim
) "

=
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-6dB Bandwidth NVNT n40 2437MHz Antl

( ] [
Spactrum =

Raf Laval 20.00 dBm  Offset 7.77 d2 & RBW 100 kHz

f ALL INdE SWT 758 us & VBW 300 kHZ  Mode Auto FFT
SGL Count 1007100
R )
M1[1] 1.93 dBim
. 2. 4344830 GHzZ
10 deam M1 mMz[1] 473 dBim
L. M = 2. 4194800 GHz2
0 e T T |
T, L pneplieschbcpel 2 1 by, el
-10 dBm F .I

- B 'Lu‘l]-\r PeT A

!
by’
“ﬂm”ﬂ

=40 dBm

=50 dBm

-6 dBm

-7 dim

Span 600 MHz

CF 2,437 GHz 1001 pas

Farker
Type | Ret | Tre | H-valug | v-volue | Function | Function Rasult |

M1 | 1 Z.434433 CHr 1.93 dBem
Mz | 1 2.41548 GHr -3.72 dbm |

M3 1 245452 GHz -2.77 dBen | |

4

-6dB Bandwidth NVNT n40 2452MHz Antl

( ] [
Spactrum =

Ref Lavel 20.00 dBm Offset 7.75 d8 & RAW 100 kHz

= ALL JNdE  SWT 758 us & VBW 300 kHZ Mode suto FFT
SGL Count 100,100
[[e 17 maze ]
[CFTEN] 3.08 dBm
. 2. 4569750 GHE
10 dm mEz[1] 2.61 dBim
o e 12 L . M3 7. 4407200 GHZ
M A el
e mebid ) [ Aelguhel)
=10 dBm l_r ||
) \

-20 dBm '."\d,'.
L edutio” oy

=40 dBm

-%0 dBm

-0 dBm

-7 dim

Span 600 MHz

CF 2,452 GHz 1001 pis

farker
Type | Rat | Tro ¥ -walua | w-walug | Function | Fumnction Result |
M1 1 Z.45A5975 GHz 3.08 dBm

Mz | a2 2.44072 GHz -2.61 diben |

M3 1 2.46052 GHz -1,43 dBen [ |

=
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Occupied Channel Bandwidth

Condition | Mode | Frequency (MHz) | Antenna | 99% OBW (MHz)
NVNT b 2412 Antl 12.737
NVNT b 2437 Antl 12.677
NVNT b 2462 Antl 13.007
NVNT g 2412 Antl 16.513
NVNT g 2437 Antl 16.693
NVNT g 2462 Antl 16.693
NVNT n20 2412 Antl 17.892
NVNT n20 2437 Antl 17.772
NVNT n20 2462 Antl 17.652
NVNT n40 2422 Antl 36.623
NVNT n40 2437 Antl 36.264
NVNT n40 2452 Antl 36.084
OBW NVNT b 2412MHz Antl
Spactrum I ['E'
Raf Level 20,00 dBm Dffset 7.63 d3 & RBW 200 kHz
f= ALL INdE SWT 19 us & VBW 1MHZ Mode auto FFT
SEL Caunt 100,100
RS
MI[1] __-A5.19d8m
IEJB'" S L0000 Gz
o A i Do B 12,7386 F3T MHZ
0 dam _‘L.’l""r" S J I -Jwﬁ'"'l'-u"..n‘
-1 dian f_:.f*"’ o L
-0 dBm Plr_,""‘ A T
.20 dBm -
_|lvr I‘!..-I
4] dBm — ! A
60 dim
70 dien
CF 2,412 GHz 1001 pis Span 300 MHz
farker
Type | Rat | Tro | H-valig | - vl | Functien | Fumction Rasult |
M1 1 2.397 GHz —45.19 dBm
T1 1 2405733 CHE -B.14 dben OEs Ba 12, TITEA2AT MHz
T2 1 2,41B4735 GHz -6,71 dBen
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OBW NVNT b 2437MHz Antl

( ] [
Spactrum =

Raf Laval 20.00 dBm  Offset 7.77 d2 & RBW 200 kHz

f ALL I0dE SWT 19 s & VBW 1 MHZ  Mode suto FFT
SGL Count 1007100
R )
M1[1] -4 48 dBim
10 b 2. A4ZE0000 GHEZ
: l.;"-."-"""-N'I, ,.'HJ'JI.JEJ:I{-U"? 12.67TTIZZ6HTT MHz
0 I1-F:L.'.«_.P.J - i SN IR
T :
L o
-10 dBm -.l._f"'r ‘,-':I o I-u-.__l,
ot |
-3 dBm :1J ""nn...llu

-Z0 dBmi LY
o b

Aavevay Voo
v d i W
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-840 dim
-7 dim
CF 2,437 GHz 1001 pis Span 0.0 MHz
Farker
Type | Ret | Tre | H-valug | v-volue | Function | Function Rasult |
M1 | 1 2.427 GHz 44,48 dim |
i | 1 2,4309262 GHz 8,73 dien | Ot Bw | 12.6TTE2E6TT MHz |
Tz 1 2, 4435035 GHz -5,89 dim

n Iw

OBW NVNT b 2462MHz Antl
( ] [
Spactrum =
Raf Laval 20.00 dEm Offset 7.72 d8 & RAW 200 kHz
= ALL 0 A SWT 19us & YBW 1MHZ Mode suto FFT
SGL Count 100,100
IR )
M1[1] -37.14 dBm
10 dim 2. 4470000 GHE
b e B 13006993007 MHz
) ﬁfdl‘"hwlll IM'I._."-J‘U._JH,L“ )
0 ol T e y Ay T
— JA VI
-1 m L o =l
Vi b
-2 dBm _|'- 2
b ]
’
-2 dBm —~ —
| r,ru Y
Wﬁ' vl II"._ i
"vu") Ll "™
-4 dim =
-60 dBm
-T0 dBem
CF 2462 GHz 1001 pis Span 300 MHz
farker
Type | Rat | Tro ¥ -walua | w-walug | Function | Fumnction Result |
M1 [ 2447 GHz -37.14 dEm |
11 | 2 2, 4554565 GHz -5.95 dbm | Oce Bw | 12006893007 Mz |
T2 1 2, 4685035 GHz =6,09 dim

n w
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OBW NVNT g 2412MHz Antl
Spactrum I ?
Ref Laval 20,00 den Offset 7.63 08 = RRW 200 kHz
f ALL I0dE SWT 19 s & VBW 1 MHZ  Mode suto FFT
SGL Count 1007100
R )
M1[1] -2H.84 dBim
. 24970000 GHz
10 deam Oce By 16513486513 MHE
1] o d Pt et ey | PN P i L e o
0 camy T ] H
[ \
-10 dBm 7 7] \ﬂ
s
20 e T o T —
I YL h
2 G
«40 dBm
-0 dim
-6 i
-7 dim
CF 2,412 GHz 1001 pis Span 0.0 MHz
Farker
Type | Ret | Tre | H-valug | v-volue | Function | Function Rasult |
M1 | 1 2307 GHz -28.34 dEm |
T1 | 1 24020192 GH -2.47 diben | Oce Bw | 16.013496513 MHz |
T2 1 24203317 GHz -4,01 dBen
n 1] .

OBW NVNT g 2437MHz Antl
Spactrum I "‘?
Ref Laval 20.00 dEm Offset 7.77 d8 & RAW 200 kHz
= ALL 0 A SWT 19us & YBW 1MHZ Mode suto FFT
SGL Count 100,100
IR )
M1[1] -23.56 dBm
. 2. 4220000 GHE
10 dm N o By 16699306693 MHE
P su¥ :
0 dam —“:- Y T i I.l""w FLrited™ e Lot n
h 11";'
-10 dBm /f ]
dBem 5 -] P i, —
ﬁf&.“‘f—*«"‘w"” i
-20 dem
-40 dBm
-%0 dBm
-60 dBm
-T0 dBem
CF 2437 GHz 1001 pis Span 300 MHz
farker
Type | Rat | Tro ¥ -walua | w-walug | Function | Fumnction Result |
M1 [ 2.422 GHz -23.56 dEm |
11 | 2 2,42BTEAE GHz 468 dbm | Oce Bw | 16,653 I0E653 MHz |
T2 1 2, 4454815 CHz =886 dim
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OBW NVNT g 2462MHz Antl
Spactrum I '-"},-’
Ref Laval 20,00 dB Offset 7.72 08 = RRW 200 kHz
f ALL I0dE SWT 19 s & VBW 1 MHZ  Mode suto FFT
SGL Count 1007100
R )
M1[1] -24.23 dBim
. 24470000 GHZ
10 deam Oce By 16693306693 MHE
0 damy Ty i m“dmvﬁrmwﬁ-,?f.wrﬂﬁmwhmhrv- fia -
-1 dBm d ]
|
A e .ﬂlhl ot .
E‘_,.n-'aﬂﬂ:w T ALY T
20 dBm
«40 dBm
-0 dim
-6 i
-7 dim
CF 2462 GHz 1001 pis Span 0.0 MHz
Farker
Type | Ret | Tre | H-valug | v-volue | Function | Function Rasult |
M1 | 1 2447 GHz -24.23 dEm
T1 | 1 2,402600 4 GH -£.07 dien | Oce Bw | 16653308403 MHz |
T2 1 2. 4703017 GHz =4, 16 dBm

4

OBW NVNT n20 2412MHz Antl

=]

=

Spactrum I
Ref Laval 20.00 dBm Offset 7.63 d8 & RAW 200 kHz
= ALL 0 A SWT 19us & YBW 1MHZ Mode suto FFT
SGL Count 100,100
IR )
[CFTEN] =27.10 dBm
. 2. 3970000 GHE
10 dim Ooe B 17892107892 MHz
IR ” T Pl I inkeis. Tl Yt Ly v .
0 cEm F‘T’f""- ppienl i HLad i
=10 dim .J/ .\_
20 dBm i eaal
Iy ! |, i
l:"'"l.l'-"‘ﬂ\.--.-' 1T R Wy
-=0 dem
-40 dBm
-%0 dBm
-60 dBm
-T0 dBem
CF 2,412 GHz 1001 pis Span 300 MHz
farker
Type | Rat | Tro ¥ -walua | w-walug | Function | Fumnction Result |
M1 [ 2.397 GHz -27.10 dEm
11 | 2 2,4031209 GHz -4.07 dben | Oce Bw | 17852107852 MHz |
T2 1 2421021 GHz =437 dim
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OBW NVNT n20 2437MHz Antl

Spactrum I
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OBW NVNT n40 2422MHz Antl

(=)

Spactrum I
Ref Laval 20,00 dBr Offset 7.66 08 = RAW 500 kHz
f ALL INdE SWT 151 us & VBW 2 MHZ  Mode Auto FFT
SGL Count 1007100
R )
M1[1] -24.38 dBim
10 b ) ?.EIQ?DD.D_D Gz
Qo By A6 62IITHHZI MHEz
| 1} .-\.n—-\.-P‘-"""-""hnI""r"-“-" r‘*ﬂ alalil e Wﬂ""'\-’“‘\"ﬂ.ﬂﬁ-\.\
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Type | Ret | Tre | H-valug | v-volue | Function | Function Rasult |
M1 1 2302 GHz -20.38 dEm
Ti 1 2404018 GHr -1.26 diben | Oee Bw | 26 AZTIITEAZD Mz |
T2 1 2, 4406414 GHz =5, 70 dBm
L= n 4 .
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Type | Rat | Tro w-walug
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-1.72 dien |
-4,32 dBan
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2, 4554016 GHz

M1 1
T1| 1
T2 1

Occ Bw |

=

A6, 263TIEAEG MHz |
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Spactrum I

OBW NVNT n40 2452MHz Antl

(=)

= AL
SGL Count 100,100

Raf Laval 20.00 dBm  Offset 7.75 d8 & RBW 500 kHz
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Type | Ret | Tre |
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Function Rasult |

M1 1
T1 | 1
T2 1
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-1.09 dim |
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O Bw
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AE.0EITIENEG MHz |
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8. BAND EDGE CHECK

8.1.Test limits

Please refer RSS-GEN & FCC PART 15: 15.247

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall
be at least 20dB below the fundamental emissions, or comply with 15.209 limits and RSS-GEN

limits.

8.2.Test Procedure

Details see the KDB558074 D01 Meas Guidance v05r02

8.2.1 Put the EUT on a 1.5m high table, power on the EUT. Emissions were scanned and
measured rotating the EUT to 360 degrees, Find the maximum Emission

8.2.2 Check the spurious emissions out of band.

8.2.3 RBW 1MHz, VBW 3MHz, peak detector for peak value, RBW 1MHz, VBW 10Hz ,
RMS detector for AV value.

8.3.Test Setup

Same as 5.2.2.

8.4.Test Results
PASS.

Detailed information please see the following page.
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Test Mode: IEEE 802.11n20-Low
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‘ Test mode: 802.11b
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| Test mode: 802.11n(HT20)
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9. FREQUENCY STABILITY
9.1.Test limit

Please refer section RSS-Gen.

Regulation RSS-Gen If the frequency stability of the licence-exempt radio apparatus is not specified
in the applicable RSS, the fundamental emissions of the radio apparatus should be kept within at least
the central 80% of its permitted operating frequency band in order to minimize the possibility of
out-of-band operation. In addition, its occupied bandwidth shall be entirely outside the restricted
bands and the prohibited TV bands of 54-72 MHz, 76-88 MHz, 174-216 MHz, and 470-602 MHz,
unless otherwise indicated.

9.2.Test Procedure

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

9.3.Test Setup

Spectrum
Analyzer

Y

EUT

Temperature controller

9.4.Test Results
Not applicable.
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10.ANTENNA REQUIREMENT
10.1.Standard Requirement

An intentional radiator shall be designed to ensure that no antenna other than that furnished
by the responsible party shall be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this Section. The manufacturer may
design the unit so that a broken antenna can be replaced by the user, but the use of a
standard antenna jack or electrical connector is prohibited.

10.2.Antenna Connected Construction

The antenna connector is unique antenna and no consideration of replacement. Please see
EUT photo for details.

10.3.Results

The EUT antenna is integrated antenna. It complies with the standard requirement.
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11.TEST SETUP PHOTO

11.1.Photos of Radiated emission
] ‘ S

M\:
Josy
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11.2.Photos of Conducted Emission test

------- THE END OF REPORT-------



